
 

\\BROOKFIELD-FP1\MLW-VOL1\-\WPMLW\PJT2\299813\0000\FINAL HIGHLAND COPPER REPORT 6-20-18  .DOCX 

 
 
 
 
 
 
 
June 25, 2018 
 
Mr. Brandon Stimac 
Environmental Engineer 
Highland Copper Company 
310 US Hwy 2 East 
Wakefield, MI  49968 
 
Re:   A Phase I Archeological Survey of New Areas at the Copperwood Project in Gogebic  
 County, Michigan 
 TRC Project No. 299813.0000 
 WIARC#218 
 
Dear Mr. Stimac: 

This report is for the above referenced Phase I Archaeological Survey.  The new areas are:  
explosives gallery, process plant and box cut, water tank and road, sewage lagoons, topsoil 
stockpile, and mine ventilation and road.  The entire survey covered approximately 66 acres 
plus 3,280 linear feet for water lines.  This is the most recent archaeological work conducted for 
[...]
due to the 14-acre land area needed for the shaft mine access and an undetermined impact for 
the necessary access road.  Although the wetland impact is important, there are other significant 
factors that weigh against the shaft, underground ramp, and cut-and-cover mine access 
alternatives.  The two main factors are 1.) cost; and 2.) time of development: 
 

• Cost.  The costs associated with each of the other three alternatives exceed the costs 
of the proposed box cut as follows: the shaft is 8 times more expensive; the underground 
ramp is 3.5 times more expensive; and the cut-and-cover alternative is 2 times more 
expensive.  A comparison of those projected development costs is provided in Table 6-
1. 

 
Table 6-1. Comparison of Mine Access Alternative Development Costs 



 

Revised Alternatives Analysis for the Copperwood Project                                                                          June 7 2018 
 Page 20 of 75 
 
 

 

Alternative Shaft Ramp Cut-and Cover Box Cut 
Evaluated By Thyssen Mining Thyssen Mining Marston GMining [1] 

Estimates From Thyssen Mining Thyssen Mining Local Contractors Local Contractors 
     

Mobilization/Demobilization $13,600,636 $1,459,574 $60,000 $60,000 
Electrical Equipment $6,770,000 $1,935,000 $1,935,000 $1,935,000 
Permanent Fan $306,000 $306,000 $306,000 $306,000 
Dry Building $760,000 $760,000 $760,000 $760,000 
Office Building $590,000 $590,000 $590,000 $590,000 
Lateral Development $2,256,616 $4,378,731   
Conveyor Belt  $1,661,000 $304,000 $304,000 
Shafts/Ramps/Tunnels $32,699,098 12,144,693 $3,987,930  $2,361,000 
Earthmoving   $7,161,000  $3,058,000 
Daily Indirect Costs 8,457,297$ $5,077,687   
Contingency (10%-TMCC; 
25% Marston, 10% GMining) 

$6,543,965 $2,831,268 $3,775,983  $907,000 

Total Development Cost $71,983,612 $31,143,953 $18,879,913 $9,977,000 
 

[1] Preliminary GMining cost estimate for 2018 feasibility study update. 
 

• Time of development.  The time of development of the mine access alternatives is 
another consideration in determining whether the alternative is feasible or prudent.  
Table 6-2 compares the time of development for the four mine access alternatives. 

 
 
Table 6-2. Comparison of Mine Access Alternative Impacts and Time of 

Development 
Alternative Wetland Impact Time of Development 

(days) 
Shaft 0 ac. 1,079 (36 months) 
Underground ramp 0.08 ac.* 742 (25 months) 
Cut-and-Cover Mine 
access 

0.08 ac.* 900 (30 months) 

Box cut 0.08 ac. 180 (6 months) 
*Assumed to be the same as the box cut. 
 

Although the box cut has 0.13 acres more wetland impact than the shaft alternative and 
approximately the same impact as the and cut-and-cover and underground ramp alternatives, the 
box cut is the most feasible and prudent alternative for mine access due to the substantial costs 
and time of development of the other alternatives, as both of these factors are critical to the 
financial sustainability of the Copperwood Project.   
  



 

Revised Alternatives Analysis for the Copperwood Project                                                                          June 7 2018 
 Page 21 of 75 
 
 

 

7.0  MILL SITE AND OUTDOOR ORE STOCKPILE DEVELOPMENT 
 
The proposed “mill site and outdoor ore stockpile” referred to in this application for permit are the 
ore storage and processing site for the mine.  The overall operation is comprised of the following 
facilities (Figure 4-1): 
 

• Gatehouse/Plant Security 
• Mine Office/Change Room 
• Maintenance Shops 
• Warehouse/Offices 
• Outdoor Ore Stockpile/Reclaim System/Ore Bins  
• Mill Building (includes grinding, flotation, MCC room, reagent handling, offices, lab) 
• Copper Concentrate Handling and Truck Wash Building 
• Water Treatment Plant 
• Natural Gas Power Generators 

 
 
The mill and ore stockpile are proposed in a location as near as possible to the mine entrance to 
minimize the distance that ore must be conveyed as well as to concentrate the development of 
the project surface facilities within as limited area as possible to minimize impacts.  The mill will 
be constructed over areas underlain by a rock formation known as Copper Harbor Conglomerate, 
which is not a part of the copper ore body.  The mill site cannot be located over the Nonesuch 
Shale, which contains the copper ore, because of mine safety concerns about having 
underground mine workings beneath the mill site due to the weight of the facilities, vibrations, and 
other safety-related factors.  The ore body is closest to the ground surface in the vicinity of the 
mill site, exacerbating the safety concerns if the mill were to be located over the Nonesuch Shale 
in that area.  Ore will be transported out of the mine by conveyor and either sent directly to the 
mill through a pair of day-bins or transferred to an outdoor stockpile if the mine production rate is 
higher than mill capacity. Locating the mill as close as possible to the mine entrance is important 
for mining efficiency and also for consolidation of mine facilities on the landscape. 
 
GMining’s review of Orvana’s permitted plan for ore storage and processing identified both 
operational and environmental concerns that could be addressed by establishing an outdoor ore 
stockpile and ore reclaim system at the previous mill site and relocating the mill to the west.  
During project construction and development, the previous plan was to transport ore a distance 
of more than one mile for temporary storage in a prepared area of the Tailings Disposal Facility 
followed by reclaiming and transport back to the mill when construction was completed. Ore 
storage capacity after mine/mill startup in the previous plan was limited to one day (24 hours) of 
mine production in day-bins.  If mine production exceeded mill capacity to process the ore, it 
would have to be left at the production sites in the mine, as there was no surge capacity planned 
for ore storage.  This situation would eventually have halted ore production in the mine until newly 
blasted ore would have been removed and transported to the mill.   
 



 

Revised Alternatives Analysis for the Copperwood Project                                                                          June 7 2018 
 Page 22 of 75 
 
 

 

An additional concern with the previous mill site facility layout was that, except for traffic only 
stopping at the administration building or lab, all vehicles into the site had to pass underneath an 
overhead conveyor transporting ore to the mill and near the top of the box cut entrance ramp.  
This situation had potential safety issues with delivery vehicles and employees passing under the 
ore conveyor and near the mine access ramp. An environmental management issue would also 
result due to this being an active mining area with a contact area designation for runoff water 
management and vehicle washing to prevent reactive materials from entering the environment.   
 
The updated location and layout for the mill site will allow for all employee traffic, most deliveries 
and traffic to the on-site power plant and water treatment plant to be in areas designated as non-
contact for runoff and vehicle management, which is a much better design.       
 
The mill site includes a process water treatment plant (“WWTP”).  Conceptual design of the facility 
was completed by Golder and Associates (“Golder”) following the sequence listed below: 
 

1. Identification and analysis of the sources and flow quantities to determine an influent 
design basis for required treatment capacity and associated water quality; 

 
2. Identification and analysis of effluent and reclaimed water quality targets to identify 

Contaminants of Potential Concern (“COPC”); 
 

3. Evaluation and development of technologies appropriate for treating the COPC and 
resulting in a candidate treatment alternative with associated order-of-magnitude cost 
estimate. 

 
Based on the design basis and the end-of-pipe treatment goals, a conceptual treatment process 
was developed.  The major unit processes include the following: 
 

• Microfiltration 
• Adsorption on granular activated carbon (“GAC”) 
• Membrane filtration by reverse osmosis 
• Ion exchange (mercury polish) 
• pH adjustment 
• Evaporator 
• Crystallizer 
• Belt press 

 
The WWTP is projected to meet end-of-pipe treatment goals established for the facility NPDES 
permit and will be a state-of-the-art facility. 
 
Due to the mine site development, the WWTP cost (estimated to be approximately $24 million) 
and the resultant capital cost timing, the WWTP will not be constructed until the third year of mine 
development, with planned start-up in year four.  Until the WWTP is operational, contact water 
will be stored in Phase 1 of the TDF.  The present water balance for the Copperwood Project 
does not indicate a need to discharge excess water until about year five of the mine life, thus the 
WWTP is not necessary sooner. 



 

Revised Alternatives Analysis for the Copperwood Project                                                                          June 7 2018 
 Page 23 of 75 
 
 

 

Water from mine dewatering, tailings decant water, the ore stockpile and mill site runoff will be 
stored in the TDF and used in addition to fresh water from the proposed Lake Superior intake as 
mill process water prior to the site water balance gaining enough volume to necessitate treatment 
in the WWTP and discharge.  The TDF decant barge system will collect water that will either be 
treated in the WWTP (0 – 275 gpm) recycled through the process mill (0 – 1,089 gpm) treated in 
the WWTP (0 – 275 gpm).  Excess water that is not reclaimed for the process mill will be 
discharged from the WWTP through the outfall to the West Branch Namebinag Creek, at an 
estimated maximum discharge rate of 275 gpm.  The WWTP will include sedimentation of 
particulates, pH adjustment, microfiltration, adsorption on granular activated carbon, and 
membrane filtration by reverse osmosis and ion exchange.  The MDEQ NPDES permit specifies 
effluent limits to be met by the discharge from the plant to the West Branch Namebinag Creek. 
 
The previous project plan for electric power supply was delivery by a regulated utility company to 
the mine site via overhead transmission line from a substation in Ironwood to a substation at the 
mine site; a distance of approximately 25 miles. The transmission line was being planned to follow 
existing right-of-ways as much as possible to reach the mine site. The previous owner, Orvana, 
reviewed options for on-site power generation, but dismissed this option due to the estimated 
operational mine load requirement of as much as 20 megawatts. 
 
Current tradeoff studies for power supply as part of the project update considerations have 
concluded that on-site power generation with natural gas fueled engine-generator sets has 
become a feasible alternative as the economics of natural gas fuel usage for the mine operations 
are more favorable now than in 2012.  In addition, the estimated 54-month scoping level time 
frame for engineering, permitting and installation of an overhead transmission line to the mine site 
is not compatible with the planned project development schedule.  The natural gas fuel supply 
plan is for a 4-inch diameter pipeline from a transmission line connection within the CR 519 
roadway limits, a distance of approximately 12 miles.  With the pipeline proposed to be installed 
within the CR 519 corridor, wetland impacts will be minimal, if any, and temporary.  
 
While taking up another land area on-site that was not previously proposed, this power generation 
approach for the proposed action presents a better alternative from both an environmental and 
timely project completion perspective. 
 
The milling, processing, and concentrating process that will occur in the mill will result in a 
concentrate containing approximately 25% copper and 9% moisture content, which is the final on-
site product.  This final concentrate will be stored in an enclosed building that will have capacity 
for seven days of production.  Trucks will be loaded and washed in the concentrate storage 
building, and then will transport the concentrate to an off-site facility for further processing (i.e. 
smelting).  No smelting will be done at the site.  
 
The construction of Orvana’s planned mill site permitted in 2013 would have resulted in impacts 
to 2.59 acres of wetlands.  The updated project plan for an outdoor ore stockpile and mill site will 
have a combined wetland impact of 2.48 acres which is a slight reduction.  The proposed mill site 
location will require a clear span bridge and overhead conveyor crossing of Unnamed Creek, an 
ephemeral stream that flows between the proposed mill site and ore stockpile, as can be seen in 
Figure 4-1.  
  



 

Revised Alternatives Analysis for the Copperwood Project                                                                          June 7 2018 
 Page 24 of 75 
 
 

 

7.1 Alternative Mill Site Locations 
No other copper ore processing facilities currently operate in the local area.  The White Pine Mine, 
approximately 20 miles east of the Copperwood site, was closed in the mid-1990s. No ore 
processing capabilities remain at this facility.  The next closest copper ore processing facility is at 
the Eagle Project Humboldt Mill near Champion, Michigan, which is about 125 miles away.  The 
Humboldt Mill is not available for processing ore from the Copperwood Project. 
 
For reasons described in Section 1.0 Introduction, Highland evaluated transporting ore to White 
Pine and constructing a new ore processing plant there but ultimately made the decision not to 
pursue this alternative.  Before suspension of the combined Copperwood-White Pine PFS, a draft 
ore transport feasibility report was completed by MHF Services (“MHF”) in March 2015 (Appendix 
B) for truck and rail options from Copperwood to White Pine.  In addition, a scoping level design 
study for an ore slurry pipeline from Copperwood to White Pine was completed by a Michigan 
Tech University (“MTU”) design class in May 2015 (Appendix C).  Further, another MTU design 
class completed a scoping level study report for Highland’s proposed mine access method and 
available areas to re-start mining at White Pine (Appendix D).  The location of a new ore 
processing facility at White Pine was not yet determined while the PFS was being prepared, but 
it would have been within the area boundary noted on the Conceptual Portal and Surface Facilities 
Footprint Encumbered Areas Map and Notes (Appendix E).  Appendix E also includes an overall 
White Pine map showing only delineated wetlands.    
 
Ore transport options considered for the Copperwood-White Pine North PFS are listed below with 
a brief discussion of their advantages and disadvantages.  For purposes of evaluating these 
options, the MHF report estimated Copperwood ore production rate of 2,350,000 tonnes per year.  
All options considered by MHF included initial shipment from the Copperwood mine site in trucks 
by a 3rd party contract hauler.  Although not using the exact same ore production rate, the MTU 
design study was based on a similar amount (2,192,000 tonnes per year). 
 

7.1.1 Truck only from Copperwood to White Pine. 
 

Estimated cost = $12.50 per tonne with 48-ton loads.  Annual cost = 
$29,400,000 per year for an average of 135 to 140 truckload round trips 
per day.  No pre-production capital expense, but highest operating cost.  
This alternative would create a major increase in heavy truck traffic along 
the route to White Pine, especially on CR 519. 

 
7.1.2 Truck from Copperwood to a new rail transload facility in Thomaston 

(approximately 10 miles) then rail to White Pine. 
 
Capital cost estimate for the transload facility = $3,700,000 for owner built 
and financed facility versus $4,700,000 for MHF built and financed facility.  
Overall operating cost estimate = $7.64 per tonne for an annual cost of 